


Verso — Escanaba Operations




Verso At-A-Glance VERSO.

Turn to us.”

WHO WE ARE 3-1 3-2 4,800

Verso makes printing billion in sales” million tons™" employees™”
papers used primarily in

: o Verso's net sales are $3.1 Verso mills have a total Verso employs nearly 4,800
commercial printing, billion. annual paper production people nationwide.
media and marketing capacity of approximately

3.2 million tons of paper.

applications, including
magazines, catalogs,
books, direct mail,
corporate collateral and
retail inserts. Our
specialty papers are used
primarily in label and
converting, flexible
packaging and technical

10

locations

Verso is headquartered
in Memphis, Tennessee,
with a business center
[...]
L)Y \ SUSTAINABLE ~ Conadion
Fmssm " Sustainable F
FSc },‘,:,_-/C @ INITIATIVE {‘c/c Wanagement S OREST
b e s - Good Jor yow. Good foor owr foresty’ Foat 100 @010 of Cammtes Aghost caman s $ \ o 5 :
The man of Panet) Saravatle weaw 3l plIog am org
reagore e tarmery Forest ManageTere “iam
Sl

Verso offers FSC, PEFC and SFI chain-of-custody certified products across all paper

grades, upon request. Our customer have on-product labeling options for all three
certifications.



Historical Overview VERSO.

1891 Escanaba Electric Street Railway
Company

1911 Escanaba Pulp and Paper Company
— 2 paper machines
— Groundwood pulp mill
— 1920 E1 Machine starts up

1942 Mead Paper Company
— 1969 -1972 Expansion 1
* E3 paper machine
e Kraft pulp mill

* NO’s 7 & 8 turbine generator and PB9
bark boiler

— 1980-1982 Expansion 2
* E4 paper machine
*  RMP pulp mill
* PB 11 and No. 9 turbine generator.

2002 MeadWestvaco
2005 NewPage
2015 Verso

YN THE LAND OF MIAWATHA

All as One!

CONFIDENTIAL INTERNAL USE ONLY 8



People & Capacity VERSO.

Turn to us.”

UNITED STEELWORKERS

* Largest employer in Delta County

e United Steelworkers 664 .

* IBEW 41 Local 21

* Teamsters 22

e Salary 140 Local 979

Local 486

 Mill Overview:
* Paper capacity 780,000 TPY or 2,200 TPD
» Kraft Pulp capacity 405,000 TPY SWD/HWD
* RMP Pulp capacity 110,000 TPY aspen

* Fully integrated facility with:
e 3 paper machine systems
* 1 pulpdryer
e 2 pulp mills (Kraft and RMP)
* Steam & electric generating capability

Safe from the Start


http://www.teamster.org/
http://www.teamster.org/

Takes Water to Make Paper ) V.

Turn to us.”

e 38 MGD of process water
comes from Little Bay de Noc
of Lake Michigan

* Intake line extends 3500’ into
Bay

e 4 Bay Water Pumps (3 are 700
HP and 1 is 1500 HP)

e Pumped 6800’ from the Bay
Station to the mill

e Water is disinfected and
filtered prior to use

Bay Pumping Station




-z

e

F_

YL ———
~Escanaba WWTP

Discharge
%lﬁr : Settling
O Tertiary Basin

\ Clarifiers

- L] ) e \ ‘ \ P

| I . & ‘ 3 "g"_
Activated &
'S'udgea ‘ 1 Secondary%. % J";-’

Freatment_ | S Clariflers

Priﬁiary
Clarifiers




NPDES Permit limits — Main Outfall "vensq

Turn to us.”

Parmit Mo, MIDOGO02T Page 3 of 36
PART I

Section A. Effluent Limitations And Monitoring Requirements

1.  Final Effluent Limitations, Monitoring Point 0014

Buring the period begnning on the affective date of this permit and tEsling unlil the aspiralion date of this pemnil,
the permitbes is authorized o dischange a masium of 50 MED of realad pro@ess waslewaler, Banlary
wastawaler, landfl lkachate, groundwstar, Rancantad cooling water, contact cooling watar, and Sam water
Trexm Bonioring Point 0014 threwagh Cuthall 001, Oatfall 301 discharges io the Escanaba Hwer. Such discharpe
shall be imited and monkored by the permities a5 specfied below.

Maximum Limits for Maximum Limits tor
__Cuantity orbecading . _Quality or Concentration . Monitoring Sample
Earameter Monthly =~ Dailv  Un#ts  Monthly Deily Unids Fregusncy Tyipe
Flow freport)  freporl)  MGD - - - Diaity Repart Tobsl
Daily Flow

Bicchamical Cieygen Demand {BODy)

DiztMay 12,000 15,000 Ikaiday - - —  Daiy 24-Hi Composis

June — 11,540 Ibatday - —_ —_ Daily 24-Hr Compoaie

Jul-dug — 8650 lbatday - - - Draily 24-Hr Compesie

Sep 4,000 15,000  Ibsiday - - e Daily 24-Hr Compesile
Total Suspended Solids

Ot-Jun 28,000 45,000 |bafday -— - - Dty 24-Hr Composis

Jul-5ap 24,000 32,000 Ibsday s e - Daily 24=Hr Composite
Tatal Phospharus (as P) 420 - [E-TE 1.0 — it Weekly 24-Hr Compasile
Avalsike Cyankde - (repart]  Ibsiday ams {repoet)  ugd Monthly  Grab
Adsorbable Organic Hakdes| A0K)

1410 260 bsiday - —_ —_ Quantary  24-Hr Compsibe
2,37 B-TCOD Toxicity Equivakence .
Concentration [{TECheeoa) - (nepam)  badiday — freport]  ppg Quanerly  24-Hr Compasie
[See Pat ALK}
Ammonia {65 M) - — - (mpord]  {report])  mgl 2K Manthy 24-Hr Composia
Acute Toxcity — - - - {repot]  TUs Anrually  24-Hr Composits
Chronie Towciy — - — {repari] — T Ancually  24-HrComposte
Operabion of Turbines im Dam Ma. 1 (Jul-Sap)-— - - frepar} WM Draiy Repoert Oparation
Florw in Essanaba River at Dam He. 1 (Jul-Sep|=— - frepam} ok Draiy Fepor Caily Flow
Cutfall Obsanvation (rapan} - - - - —_ Draity Wisual
Teial Mancuny (repart} - Ins'day (repar} wan ngll Cuarterly  Grab
12-Manih 12-Mamth
Rolling Average Relling Average

Total Marcny 0.003 == IbsMday (1] - ngil Cuartardy  Caloulatian

Miinimum Maximum

Daily  Dally
BH - - - [ g SU Daiy Grab




NPDES Permit Limits — Sanitary Plant VERSO.

Turn to us.”

Pt Mo, MIGOHH0ET Page B of 36
PART |

Section A. Effluent Limitations And Monitoring Requirements

2. Final Efluent Limitations, Monitoring Point 0018

Dunng the pariod beginning on the etfecliva dane of ths pormi and lasting unlil the expiralion daie of this peml
tha permithes is authonzed b dischanps a maximum of 0.4 MG of anitary waslewater rom Monloning

Praind OB v Moeribaring Poink 00494 through Culfall 009, Quifall 001 dischanges to the Escanaba Rrar, Such
diagharge shal ba limied and mortoned by the parmiites a5 spasifed halow

Mamimum Limits far Maximuem Limits for
— Quantity or Loading ___ _Quality or Concenbration . Monitesing Sampla
Parameter Manthly — Daily  Unils Momikly  Daily  Unils  Freguency Type
Flcvis (repaf)  (reporly  MGOD —_ - - Zwitdonthly Report Total
Diaily Flaw
Faoal Codinnm Bactanp — — - 204 4t otiiiml  Jwhlanthly Grab

A Harrative Standand
The recening wabs ahall contain me lurbsdty, coler, ol fims, flaating scikds, foams, sefleank: solids,
sispenckad solids, o daposits & @ nesul of this discharge in unnatlural quantibes which are ar may
become injunous bo any desgnated use.



NPDES Permit Limits — Bleach Plant

VERSO.

Turn to us.”

Parmit No, MID0op027 Fage 3 of 35
PART I

Section A. Effluent Limitations And Monitoring Requirements

3.  Final Effluent Limitations, Monitoring Point 001C

During the paricd beginning on the effechive dabe of tis permit and lasting until the expiration cate of Fi pemi,
whe permilias & autharized o dischange an unspeciesd amaunt of blesch plant washawaler fram MonBaring
Foirk 301 via Maonioring Point $0MA teowgh Outfall 001, Outfal 001 discharges ba the Escanaha Rver Such
dscharge shall be limited and manitared by the parmitles as spacilied balow,

Maximum Limits for Maximum Limils for
__ Dusnlity or Losding  _Quality or Concentration . Monitoring Sample
Parmmster Wanihly Daly  Unlis  Monthly  Daly Units  Froguency Tyee.
Fliow frepoct)  (repodt)  BHGD - - —  Aonually  Report Togi
Daily Flaw
2,37 8-TCDD - - e BOL pai Annually  Grab Composha
7,37 A-TCOF - - — — BOL pgd Anmaly  Geab Compesiie
Trichioresyringal - — - - BOL ugil Annually  Grab Composile
3.4 S-trichirocatechol - - -- - BOL ug  Annualy  Gran Composie
34 Betricricracabech il — — - BaL  upl  Amwualy  Grab Composie
34 5-frichicroguaiacal - - -- - BaL ug Anrualy  Grab Camposite
3 4 B-richbneguaiacdl -— - s - BQL ugfl Arrualy  Grab Composiba
4,5, B-rignioroguaiacal - - — - BOL  wal  Anewaly  Grab Composie
2 4, 5-trichkamoghenal - - -- BOL gl Arewally  Grab Composie
24 6-4rchioroghenal == — — - BOL ugil Armualty  Grab GComposie
Tetrachlancatechel — — - BOL  wgl  Awualy  Grab Composite
Tatrachloroguaiacol - —_— B - BOL ugi annualty  Grab Gomposite
2,3 4, B-bebrachloeaph nod - - s = BOL ugi Annually  Grab Composile
Pardachicraphenci - - - -— BOL up Annualy  Grab Composite
Chianalermn 24 157 Ibsiday = — - Annusaly 3-Fofon Composibe

AN Bk e anamEealion Beel




Wastewater Treatment Plant (WWTP) "vensq

Turn to us.”

WWTP Staff
e Superintendent of Outside Utilities
— Process water, potable water, industrial WWTP, & sanitary WWTP
* 4 \WWTP Operators
* 4 Assistant WWTP Operators
* 3 Water Monitors
* All WWTP Staff are Industrial Certified Operators
* Maintenance support

* Environmental Dept (4 Engineers) support for operational issues, regulatory obligations,
& landfill operations.
— Wastewater
— Storm Water
— Potable Water
— Solid and Hazardous Waste
— Air Emissions
— Recycling



Sanitary WWTP "vensq

Turn to us.”

e Treats sanitary wastewater

e Activated sludge process

e Approximately 170,000 gpd

e Disinfect with chlorine for fecal coliforms
e Discharges to Industrial WWTP

Footer Copy



WWTP Goals ‘VERSO@

1. Remove Solids from the water
—  Total Suspended Solids (TSS)

2. Remove Contaminants from the water
— Biochemical Oxygen Demand (BOD)

3. Discharge Clean Quality Effluent to the River
4. Safely Handle the Solids that are Generated S “—Escanaba va-;-p
5. Do it cost effectively!

Discharge
ver Se:’.lllng
W Tertiary Basin
Clarifiers

WWTP Bullding A a: m@rs

Sludge Dewatering A ‘{é
5-4 }o

Primary
Clarifiers

J4

Footer Copy



2016 Average Statistics

VERSO.

Final Effluent Flow = 35 MGD

1.

Remove Solids

— Influent TSS = 207,000 Ibs/day

— Final Effluent TSS = 2,970 lbs/day
— TSS Removal Efficiency = 98.6%

Remove Contaminants

— Influent BOD = 145,000 lbs/day

— Final Effluent BOD = 3,550 lbs/day
— BOD Removal Efficiency = 97.6%

Indicators of a Clean Quality Effluent




Industrial WWTP Chemicals VERSO.

Turn to us.”

— Polymer

— Defoamer
— Ammonia

— Phosphorus

— Specialty Chemicals (ferric sulfate, calcium nitrate, hydrogen peroxide, bleach)
— Spent $2.2 million on WWTP chemicals in 2014




Industrial WWTP Aeration — Lagoon 1 VERSO.

Turn to us.”

* Lagoon 1 (ASB)— 30 acres
— 23 surface aerators & directional mixers

— Total aeration/mixing capacity in Lagoon 1 = 1665 HP
T T TP




Industrial WWTP Aeration — AST "vensq

Turn to us.”

* Activated Sludge Treatment (AST) — 6 acres
— 29 surface aerators & directional mixers

— Total aeration/mixing capacity in AST = 2095 HP




Industrial WWTP Aeration — Cost ‘VERSO@

e Electrical Cost for Aerators
— Over $1.5 million per year
— Does not include maintenance or replacement costs

—— e — —— =



Industrial WWTP Dewatering VERSO.

Turn to us.”

e Separate the Solids from the Wastewater

* Screw Press - Primary Dewatering Device

— Sludge goes across the Gravity Belt Thickener
* Goes from ~ 4% solids to ~ 14% solids off the GBT

— Sludge goes through the Screw Press
e Andritz 55” Screw Press
e Goes from ~ 14% solids to ~ 42% solids out of the Screw Press
e Sludge drops into trucks (Avg 26 dump truckloads per day)
* 330 wet tons per day of biologically processed WWTP residuals or sludge or VersoGrow

* Over 80% of the sludge (VersoGrow) is beneficially used on farm fields and mine
reclamation projects. The remainder is landfilled or burned as fuel in No. 11 Boiler.




Industrial WWTP Dewatering — GBT and Screw Press VERSO.

Turn to us.




Industrial WWTP Dewatering VERSO.

e Belt Presses - Secondary Dewatering Devices

— 3 Belt Presses are used when the Screw Press is down or if we have operational issues.




Beneficial Use of VersoGrow VERSO.

Turn to us.

S 4.

iﬁ{;f\uénﬁqu MK’ !'r.

l e

Footer Copy



Ensuring High Quality Treatment & Final Effluent VERSO.

Turn to us.”

* Internal Testing to Monitor WWTP Operations

— BOD, TSS, Volatile Suspended Solids (VSS), Total Solids, Dissolved Oxygen (DO), pH,
temperature, Settleable Solids, SVI, Conductivity, Turbidity, COD, sulfide, ORP, Sludge Age, F/M
Ratios, and nutrient residuals

* Final Effluent Testing to Protect the River, Fish, Aquatic Life, and Meet Permit Limits

— BOD, TSS, pH, flow, phosphorus, ammonia, adsorbable organic halides, dioxin, mercury,
cyanide, and whole effluent toxicity (WET)

Footer Copy



WET Testing VERSO.

Turn to us.

* Acute Toxicity Testing
— Measures Short Term Survival Rates
e  Chronic Toxicity Testing

— Measures Longer Term Survival and Reproduction Rates

SUMMARY OF DATA*1)
C. dubia Survival and Reproduction |
Concentration of Effluent (%) 0+ 1) 6.25% | 125% | 256% | 50% | 100%
48-hour Survival (%) 100 100 100 100 100 100 100
7-day Mean Reproduction/female 183 | 172 | 211 243 | 248 | 242 2.7
7-day Mean Survival (%) - 100 100 100 100 100 100 100

** Primary Confrol/Dilution water

Footer Copy



Final Outfall VERSO.




QUESTIONS? "VERsof

Turn to us.




